Package leaflet: Information for the user

PROPRIETARY NAME (and dosage form)

SURVANTA (Sterile Dispersion)

COMPOSITION

Each 1 ml contains 25 mg of total phospholipids (beractant)

PHARMACOLOGICAL CLASSIFICATION

Other (Pulmonary surfactant)

PHARMACOLOGICAL ACTION

The mode of action of **SURVANTA** is biophysical rather than biochemical, i.e. it reduces sur-face tension and concomitantly increases lung compliance.

Intra-tracheal administered **SURVANTA** distributes rapidly to the alveolar surfaces and stabilises the alveoli against collapse during respiration, thereby increasing alveolar ventilation.

In clinical studies of premature infants with respiratory distress syndrome (RDS), a significant improvement of oxygenation was demonstrated after treatment with a single dose of **SURVANTA**. These infants showed a decreased need for supplemental oxygen and an in- crease in the arterial/alveolar oxygen ratio (a/ApO₂). A significantly decreased need for respiratory support, as indicated by a lower mean airway pressure, was also observed. In most cases, these effects were maintained for at least 72 hours after the administration of a single dose of **SURVANTA**.

In prophylactic studies of premature infants at high risk of the respiratory distress syndrome, multiple doses (up to four doses within 48 hours) of **SURVANTA** reduced the incidence of mortality of RDS, reduced the incidence of pulmonary air leaks and pulmonary interstitial emphysema, improved a/ApO₂ and FiO₂ (Fraction of inspired oxygen) at 72 hours of age, and reduced the mortality from any cause

Pharmacokinetics

In pre-clinical studies using radio-labelled phosphatidylcholine, the clearance rate of **SURVANTA** in the lung of three day old rabbits has been shown to be similar to that of natural calf and sheep surfactants (approximately 13 % within 24 hours).

In addition, some re-uptake and secretion of **SURVANTA** was shown, implying its entry

into a metabolically-active surfactant pool.

INDICATIONS

SURVANTA is indicated in the treatment and prevention of neonatal respiratory distress syndrome (RDS).

DOSAGE AND DIRECTIONS FOR USE

Before administration, **SURVANTA** should be warmed by standing at room temperature for about 20 minutes or warmed in the hand for 8 minutes. ARTIFICIAL METHODS OF WARMING SHOULD NOT BE USED.

If settling has occurred during storage, redisperse by swirling the vial gently. Slowly withdraw the entire contents of the vial into a plastic syringe through a large-gauge needle, i.e. 20 gauge or larger. DO NOT FILTER **SURVANTA**.

The recommended dose of **SURVANTA** is 100 mg phospholipid/kg body weight in a volume not exceeding 4 m ℓ /kg. Treatment should be administered early in the course of Respiratory Distress Syndrome, i.e. preferably babies less than 8 hours of age.

For treatment and prophylaxis of RDS in high risk infants, up to four doses of **SURVANTA** may be administered within 48 hours. The first dose is given at 15 minutes postpartum, with up to three additional doses at intervals of at least six hours.

SURVANTA is administered in intra-tracheal. It can be instilled 1) through a 5 French end-hole catheter inserted into the infant's endotracheal tube by briefly disconnecting the endotracheal tube from the ventilator or 2) by inserting the catheter through a neonatal suction valve without disconnecting the endotracheal tube from the ventilator.

If the medicine is instilled through an end-hole catheter, the length of the catheter should be shortened so that the tip of the catheter protrudes just beyond the end of the endotracheal tube above the infant's carina. **SURVANTA** should not be instilled into a mainstream bronchus.

To ensure homogenous distribution of **SURVANTA** throughout the lungs, each dose is divided into fractional doses. Each dose can be administered in two half-doses or in four quarter- doses. Each fractional dose is administered with the infant in a different position. To administer **SURVANTA** in two half-doses, the recommended positions are:

- Head and body turned approximately 45 deg. to the right.
- Head and body turned approximately 45 deg. to the left.

To administer **SURVANTA** in four quarter-doses, the recommended positions are:

- Head and body inclined slightly downwards, head and body turned to the right.
- Head and body inclined slightly downwards, head and body turned to the left.
- Head and body inclined slightly upwards, head and body turned to the right.
- Head and body inclined slightly upwards, head and body turned to the left.

It is recommended that **SURVANTA** be administered in two half-doses through a neonatal suction valve.

AFTER COMPLETION OF THE DOSING PROCEDURE, RESUME USUAL VENTILATOR MANAGEMENT AND CLINICAL CARE.

SURVANTA may rapidly affect oxygenation and lung compliance. Following its administration, monitoring of the arterial blood gases, the fraction of inspired oxygen, and ventilatory change is mandatory to assure appropriate adjustments.

Unused vials: unopened, unused vials of **SURVANTA** that have been warmed to room tem- perature may be returned to the refrigerator within 24 hours of warming and stored for future use. **SURVANTA** should not be warmed and re-refrigerated more than once. Used vials containing residual medicine should be discarded.

SIDE EFFECTS AND SPECIAL PRECAUTIONS

No serious adverse effects have been reported. **SURVANTA** does not prevent complications related to prematurity, e.g. patent ductus arteriosus, intracranial haemorrhage, pulmonary haemorrhage, bronchopulmonary dysplasia, sepsis and necrotising enteritis.

No antibody production in response to **SURVANTA** proteins has been observed in patients.

The specified dosing procedure for **SURVANTA** should be followed carefully as errors could result in hyperinflation or obstruction of separate areas of the lungs.

It is critical to be aware that pronounced improvement in oxygenation requiring changes in parameters of mechanical inflation usually occur within minutes of treatment. Therefore, close monitoring of arterial blood gases, the fraction of inspired oxygen, and ventilator pressures is mandatory.

Administration of **SURVANTA** to patients with severe hypotension has not been studied.

Transient bradycardia has occurred.

INTERACTIONS

Interactions between SURVANTA **and** other medicines commonly used concomitantly in neonatal intensive care, e.g. catecholamine's, indomethacin, tolazoline, pancuronium, phenobarbital, opiates, antibiotics and parenteral nutrients, have not been observed.

Additionally, medicines such as tocolytics and corticosteroids given prenatally to mothers did not interfere with the use of **SURVANTA** in the neonate.

KNOWN SYMPTOMS OF OVERDOSAGE AND PARTICULARS OF ITS TREATMENT

If an excessively large dose of **SURVANTA** is given, observe the infant for signs of acute air- way obstruction.

Treatment should be symptomatic and supportive. Rales and moist breath sounds may occur transiently after **SURVANTA** is given and do not indicate overdosage.

Endotracheal suctioning or other remedial action is not required unless clear-cut signs of airway obstruction are present.

IDENTIFICATION

Off-white to light brown opaque liquid.

PRESENTATION

Single glass vial containing 4 ml or 8 ml of liquid.

STORAGE INSTRUCTIONS

Protect from light and store in a refrigerator (2 - 8 °C) KEEP OUT OF REACH OF CHILDREN

REGISTRATION DETAILS

See unit carton for the various country specific registration details.

NAME AND BUSINESS ADDRESS OF THE HOLDER OF THE CERTIFICATE OF REGISTRATION

AbbVie (Pty) Ltd

Abbott Place

219 Golf Club Terrace

Constantia Kloof, 1709

South Africa

NAME AND BUSINESS ADDRESS OF THE MANUFACTURER

AbbVie Inc. 1401 Sheridan Road North Chicago, IL 60064-4000 USA

DATE OF PUBLICATION OF THIS PACKAGE INSERT